%?RTESTS Section 9 — Exploded Views and Parts Lists
QUIETPACT 50 and 70 Recreational Vehicle Generators

@@ Control Panel - Drawing No. 0E1701

38 Generac® Power Systems, Inc.



Section 9 — Exploded Views and Parts Lists

QUIETPACT 50 and 70 Recreational Vehicle Generators —
Control Panel - Drawing No. 0E1701 (@

ITEM_ PART NO. QTY. DESCRIPTION

ITEM_PART NO. QTY.

PARTS
% LISTS

DESCRIPTION

O N OB~ WD =

—_ —a
MWD =+ O o

15
16

17
18
19
20
21
22
23
24
25

26
27
28
29
30
31
32
33

0C2375
022145
029459
075215
052858
047411
022097
022473
080925
0D9921
066849
066386
0C9674
OE1697H
OE1698H
073159
080095H
073163H
031971
077006
0C9675
0A5351
073146
0C1878
075242
075237
074968

082081

029451A
025105
0A9611
032300
092113
087798
055440
0D9377

~No DN

—_
o w

_, A RPN = 4 B o e S N A 0o

1

2.3 FT.

—_, N — s

SCREW HHC M8-1.25 X 90 G8.8
WASHER FLAT 5/16-M8 ZINC

TENSION SPRING

WASHER, SPRING CENTER

NUT LOCK FL M8-1.25

SCREW HHC M8-1.0 X 16 G8.8

WASHER LOCK M6-1/4

WASHER FLAT 1/4-M6 ZINC

WASHER NYLON .404

STANDOFF, 1/2" HEX

SCREW HHTT M5-0.8 X 16

ASSY, BRUSH HOLDER

BEARING CARRIER, UP

STATOR ASSEMBLY (5.0 KW-50 Hz ONLY)
STATOR ASSEMBLY (7.0 KW-50 Hz ONLY)
BEARING BALL

ROTOR ASSEMBLY (5.0 KW-50 Hz ONLY)
ROTOR ASSEMBLY (7.0 KW-50 Hz ONLY)
BEARING

STUD,RV STATOR D/C

BEARING CARRIER, LOW

NYLON SLIDE

SLIDE, NYLON

SUPPORT, SLIDE

SPRING, GEN. MOUNT

WASHER, SPRING CENTER

CIRCUIT BREAKER 25 X 2 (5.0 KW-50 Hz
ONLY)

CIRCUIT BREAKER 30 X 2 (7.0 KW-50 Hz
ONLY)

TAPE, 1/2" X 1/16" CLOSED CELL
SCREW RHM 6-32 X 1/4 SIMS

FUSE 7.5 AMP

HOLDER FUSE

SWITCH SPDT ON-MOM-ON

SWITCH 6A SPDT

SCREW HHC M5-0.8 X 25 G8.8

PANEL, TOP CONTROL

34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67

68

054502
031879
043182
051714
092234
049226
051716
023484R
0D3700
0D9378
052619
075476
065795
0C2174
092120
049721
0A1658
0742600146
049813
023484D
0742600151
084867
043181
075210A
022264
051715
0C7605
083049
089047
075234
0A2053
058000K
0D8941
0E1375

0E0583

Y CYET Oy CRNFGY CHL SN C I ORI ey U ORI QGG QG EN CRE7C IE S T S O NG NG

—_

CIRCUIT BREAKER 3 X 1
WASHER FLAT #4 ZINC
WASHER LOCK M3

NUT HEX M3-0.5 G8 YEL CHR
ASSY POTTED RV CNTL
WASHER LOCK M5

NUT HEX M5-0.8 G8 YEL CHR
BUSHING SNAP

NUT FLANGE Ms-1.0 NYLOK
PANEL, BOTTOM CONTROL
SCREW HHC M5-0.8 X 20 G8.8
SCREW PPHM M4-0.7 X 16
RECTIFIER-BATTERY CHARGE
RELAY 12V 25A SPST

NUT LOCK TRIC M6 X 1.0 Y/ZNC
SCREW HHC M8-1.0 X 35 G8.8 BLK
WASHER LOCK SPECIAL 1/4"
WIRE ASM GRD STD CONN.
NUT HEX M6 X 1.0 G8 YEL CHR
BUSHING SNAP SB-875-11
GROUND WIRE C/PNL TO STUD
RUBBER U-CHANNEL

SCREW PHM M3-0.5 X 10MM
BLOCK, 1 POSITION

WASHER LOCK #8-M4

NUT HEX M4-0.7 G8 YEL CHR
SCREW HHC M5-0.8 X 60 G8.8
ASY POTTED REG W/FIN
SPACER .25 X .43 X .55 ST/ZNC
RESISTOR WW LUG 1R 5% 25W
SCREW HHC M8-1.0 X 65 G8.8
NUT TRIC M5 X .8
COMPARTMENT, AIR BOX

WIRE ASS'Y STARTER TO C/PNL (NOT
SHOWN)

WIRE HARNESS, QP RV (NOT SHOWN)

Generac® Power Systems, Inc. 39



PARTS

&

Section 9 — Exploded Views and Parts Lists

LISTS

QUIETPACT 50 and 70 Recreational Vehicle Generators

Base & Pulley - Drawing No. OE1775-A

20

57

S

LXK
SO0

0N
WX
&

0 V4

<
(sp]

AN <t
-

40 Generac® Power Systems;, Inc.



Section 9 — Exploded Views and Parts Lists

ITEM_ PART NO. QTY.

QUIETPACT 50 and 70 Recreational Vehicle Generators
Base & Pulley — Drawing No. 0E1775-A

DESCRIPTION

ITEM_ PART NO. QTY.

PARTS
% usTs
20

DESCRIPTION

O N OB W —

PPN MNDMNODMNODMNDMNODMNODND - 4
O©COoONO PP WN -0 OWONOOI~AWN = O O

30

0E0196
022129
022145
022259
0C7758
0C3168
0C2417
077603
0E0588
029451
0D8912
0E0571
0D8911
043107
0D9021
096289
0D8940
070006
070008
040976
056893
023897
0E1078
0C4138
043116
022097
022473
0C1751
0C1753C

0C1753D

075224F

1
12
15

1

1

FRAME, 760 ENGINE

WASHER LOCK M8-5/16
WASHER FLAT 5/16-M8 ZINC
NUT HEX 5/16-18 STEEL

VIB MNT 1.5 X 1.38 X 5/16-18
WASHER LOCK SPECIAL 5/16
EARTH STRAP

SCREW HHC 5/16-18 X 3.5 SPC
SPACER, SAFETY BOLT .375 |.D.
TAPE ELEC UL FOAM 1/8 X %
DUCT, AIR OUT

GASKET,AIR OUT DUCT
BRACKET, MUFFLER SUPPORT
SCREW HHC M8-1.25 X 25 G8.8
MUFFLER, GTV760 RV

CLAMP, EXHAUST 1.25'
MANIFOLD, EXHAUST

WASHER LOCK M8 SS

WASHER FLAT M8 SS

SCREW SHC M8-1.25 X 20 G12.9
SCREW CRIMPTITE 10-24 X %
WASHER FLAT #10 ZINC
GASKET, EXH BASE, GTV760 RV
GASKET,EXHAUST PORT
SCREW HHC M6-1.0 X 12 G8.8
WASHER LOCK M6-1/4

WASHER FLAT 1/4-M6 ZINC

FAN NYLON 7" DIA

PULLEY, ALTERNATOR 2255 RPM (5.0 K\W-
50 Hz ONLY)

PULLEY, ALTERNATOR 2510 RPM (7.0 KW-
50 Hz ONLY)

PULLEY, ENGINE 2700 RPM (5.0 KW-50 Hz
ONLY)

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61

075224G

0E0586
0D7176
0E1334
0D8824
081105
073118
046526
022131
0C2824
0E1077
042633
022237
049451
0C1441
0C1112
023484E
0D7530
0D9723
0D4511
0D8981
0D8451
087680
0D3700
087769
0E0570
0D9919
0E1330
0A1658
0D5133
0D5133A
045764

PULLEY, ENGINE 2900 RPM (7.0 KW-50 Hz
ONLY)

GASKET, BOTTOM AIR OUT QPRV
WASHER SELF LOCKING 1"DIA 12GA
SCREEN, BOTTOM AIR OUT

TRAY, V-TWIN RV

NUT FLG 5/16-18 LOCK

SCREW HHC 3/8-24 X 2-1/4 G8
WASHER LOCK M10

WASHER FLAT 3/8-M10 ZINC

SCREW TAP-R #10-32 X 9/16
BLOWER HOUSING GTV760 RV
SCREW HHC 3/8-24 X 1 G5

WASHER LOCK 3/8

WASHER FLAT .406ID X 1.620D
SETBLOWER HOUSING GASKET
BELT,V-RIB 4LX42.5"

BUSHING SNAP

STUD, M6-1.0 OFFSET

ELEMENT AIR FILTER
PRECLEANER AIR GTH990 GASOLINE
FILTER GASKET RV

WASHER FLAT .281"ID X 1.25'0D
NUT WING M6-1.0

NUT FLANGE Ms-1.0 NYLOK

FILTER FUEL

ASSEMBLY,NON SHTOFF FUEL PUMP
ASSEMBLY, RV V-TWIN FUEL LINE
GROMMET, 38.1 DIA. CROSS SLIT
WASHER LOCK SPECIAL 1/4"
SCREEN, SPARK ARRESTOR
RETAINER, SPARK ARREST SCREEN
SCREW HHTT M4-0.7 X 8 BP

Generac® Power Systems, Inc. 41



\?@PARTEISTS Section 9 — Exploded Views and Parts Lists

— QUIETPACT 50 and 70 Recreational Vehicle Generators
Enclosure — Drawing No. OE1011-C

GROUND
TO ENGINE

GROUND TO
CONT. PANEL

VIEW "A"

42 Generac® Power Systems;, Inc.



Section 9 — Exploded Views and Parts Lists

QUIETPACT 50 and 70 Recreational Vehicle Generators

Enclosure — Drawing No. OE1011-C

&g

LISTS

ITEM PART NO. QTY. DESCRIPTION
1 0D8827 1 PANEL, ENCLOSURE ROOF
2 0A7215 22 SCREW SW 1/4-20X5/8 N WA JS500
3 029451 11.5FT. TAPE ELEC UL FOAM 1/8 X 1/2"
4 0D8825 1 PANEL, SIDE AND BACK ENCLOSURE
5 0D3700 14 NUT FLANGE M6-1.0 NYLOK (GASOLINE ONLY)
0D3700 17 NUT FLANGE M6-1.0 NYLOK (LP ONLY)
6 090388 8 SCREW HHTT M6-1.0 X 12YC
7 0D8979 1 PANEL, AIR IN DUCT BASE
8 0D8960 1 PANEL, CUSTOMER CONNECTION
9 023484D 1 BUSHING SNAP SB-875-11
10 0E0594 1 COVER, RV AIR CLEANER BOX
11 064113 1 STUD WINGNUT M6-1.0 X 20MM NY
12 0E0575 1 FOAM SEALING STRIP 1" X 12FT
13 0D8980 1 PANEL, AIR IN DUCT BACK
14 0E1376 1 BAFFLE, V-TWIN RV SHORT
15 0E1377 1 BAFFLE, V-TWIN RV LONG
16 0D8628 3.5 FOAM, AIR OUT COMPARTMENT
17 0D8910 1 PANEL, MUFFLER SHIELD
18 0D8826 1 PANEL, ENCLOSURE SIDE
19 0D9162 1 PANEL, FRONT & SIDE ENCLOSURE
20 0C5644 2 SLIDE LATCH,FLUSH
21 0D8828 1 PANEL, ENCLOSURE DOOR
22 OE0585 1 FOAM PANEL, DOOR 1/2"THK QP RV
23 OE1486 1 HARNESS, AC OUTPUT (5.5, 6.5, & 7.5 KW ONLY)
0E1774 1 HARNESS, AC OUTPUT (5.0 & 7.0 KW-50 Hz ONLY)
24 0D9099 1 CUST. CONN. 4KW RV REMOTE
25 074908 4 SCREW HHTT M5-0.8 X 10 BP
26 022473 1 WASHER FLAT 1/4-M6 ZINC
27 022097 1 WASHER LOCK M6-1/4
28 022507 1 SCREW HHC 1/4-20 X 1/2 G5
29 0742600149 1 WIRE ASM. BATT. (NEG.) QP RV
30 0C7968 4 NUT HEX JAM 3/8-16 BRASS
31 022237 2 WASHER LOCK 3/8
32 0C7423 1 STUD 3/8-16 X 2-1/4 BRASS
33 0742600151 1 GND WIRE C/PNL TO STUD V-T RV
34 0A4456 1 WASHER LOCK SPECIAL 3/8
35 0D8502 1 NEUTRAL CONNETCTOR UL
36 0E0593 1 STUD, 1/4-20 TO 5/16-18
37 0742600148 1 WIRE ASM BATT. (POS.) QP RV
38 022129 2 WASHER LOCK M8-5/16 (GASOLINE ONLY)
022129 4 WASHER LOCK M8-5/16 (LP ONLY)
39 022259 2 NUT HEX 5/16-18 STEEL
40 045756 8 SCREW HHTT M6-1.0 X 10YC
4 0A2115 1 WASHER NYLON .250
42 029451A 6.5FT. TAPE, 1/2" X 1/16" CLOSED CELL
43 OE1534A 1 PLUG PLASTIC 1.50" (GASOLINE ONLY)
44 0A5606 1 ELBOW 90DEG 3/8X3/4 (LP ONLY)
45 0E1528 1 BRACKET, LP REGULATOR MOUNTING (LP ONLY)
46 0A1495 2 SCREW HHTT M4-0.7 X 10 BP (LP ONLY)
47 039253 2 SCREW HHC M8-1.25 X 20 G8.8 (LP ONLY)
48 022145 1 WASHER FLAT 5/16-M8 ZINC (GASOLINE ONLY)
022145 3 WASHER FLAT 5/16-M8 ZINC (LP ONLY)
49 0D8979A 1 PANEL, AIR IN DUCT

Generac® Power Systems, Inc. 43



%?RTESTS Section 9 — Exploded Views and Parts Lists
QUIETPACT 50 and 70 Recreational Vehicle Generators

@@ Sheet Metal — Drawing No. 0F1996-B

TO LP
" REGULATOR

44 Generac® Power Systems;, Inc.



Section 9 — Exploded Views and Parts Lists

QUIETPACT 50 and 70 Recreational Vehicle Generators
Sheet Metal — Drawing No. 0F1996-B

PARTS
% usTs
20

ITEM PART NO. QTY. DESCRIPTION ITEM PART NO. QTY. DESCRIPTION
1 045756 15 SCREW HHTT M6-1.0 X 10 YC 57 0A7095 2 RHMS 4-40 X 5/16SEMS
2 0D1131 1 GUARD,FAN 12KW HSB 58 0D9404 1 SPRING, CHOKE RETURN
3 0F1169G 1 HOUSING, BLOWER V-TWIN RV 59 0D9801A 1 WRAP, VALLEY UPPER SPCC
4 0C9763 4 NUT,GROMMET 1/4 PLUG 60 0C3018A 1 WRAPPER,UPR #1 W/ M8 WELD NUT
5 0D9782A 1 HOSE, BREATHER 61 0D9680A 1 WRAP, VALLEY RV SPCC
6 0C3034 1 NUT HEX M24-2.0 G8 YEL CHR 62 0D1143A 1 WRAPPER,UPR #2 W/ M8 WELD NUT
7 0C3033 1 WASHER,BELLEVILLE 25MM BOLT 63 0F1177 1 ASSY, GROUNDING WIRE
8 051754 2 SCREW HHC M8-1.25 X 12 G8.8 64 0E4997 1 ASSY,GROUND WIRE CONNECTOR
9 0A5992 2 WASHER SHAKEPROOF INT M8 SS 65 0F1409 2 ASSY, IGN COIL W/DIODE NO ADV
10 0C3032 1 PLATE, FAN 66 022097 8 WASHER LOCK M6-1/4
1 0C3031 1 FAN NYLON 67 092079 4 SCREW HHTT Mé-1.0 X 25 BP
12 0C3725A 1 FLYWHEEL ASSY 68 0C1546 1 O-RING 59.92 X 66.98 X 3.53MM
13 0F1170A 1 PLATE,BACKING WITH OIL COOL 69 0C1547 1 O-RING 21.89 X 27.13 X 2.62MM
14 023484S 1 BUSHING SNAP 70 082774 1 KEY, WOODRFF 4 X 19D
15 0D9679A 1 WRAP, CRANKCASE RV SPCC 7 0A5358 1 ADPTR OIL PAD, FLARE
16 0E8775 1 VERTICAL SHAFT RV ENGINE 72 0D9312 1 TUBE, ENGINE OIL RETURN
17 0F1167A 1 WRAP, CYL 1 RV SPCC 73 0D9314 1 TUBE, ENGINE OIL OUT
18 056893 13 SCREW CRIMPTITE 10-24 X 72 74 0C1557 1 O-RING 20.35 X 23.91 X 1.78MM
19 0E7585 2 SPARK PLUG 75 0A9028 1 BOLT, OIL ADAPTOR
20 0E0998 1 CLAMP VINYL 9.5 O.D. TUBE 76 0D9682A 1 WRAP, CYL 2 GTV760 RV SPCC
21 0D8384 1 TUBE, OIL DRAIN & CHECK 77 0D9270 1 INTAKE TUBE 1.25" X 20 GA
22 043790 1 BARBED EL 90 3/8NPT X 3/8 78 048031A 2 HOSE CLMP-BAND 1 5/8
23 0D3083 1 ASSEMBLY, OIL DRAIN HOSE 79 0D9269 1 BOOT, INTAKE AIRBOX
24 0E0361A 1 OIL DRAIN / DIPSTICK TUBE VTW 80 0E0142A 1 BOOT, CARB ADAPTOR
25 0E0393 1 ASSEMBLY, CAP & DIP STICK 81 0786438 2 BOLT,CARB MOUNT M6 X 1.0 -85LG
26 0C2824 2 SCREW TAP-R #10-32 X 9/16 (GASOLINE 82 0D9219 1 ADAPTER, AIR INTAKE CARB
ONLY) 83 0E0573 1 GASKET,CARB TO ADAPTOR
0C2824 1 SCREW TAP-R #10-32 X 9/16 (LP ONLY) 84 0D8807 1 CARBURETOR, (GASOLINE ONLY)
27 065852 1 SPRING CLIP HOLDER .37-.62 0E1217 1 CARBURETOR, (LP ONLY)
28 075246 4 SCREW HHTT 3/8-16 X 1-1/4 CZ 85 0E0572 1 GASKET,CARB TO INTAKE MANIFOLD
29 0A4456 1 WASHER LOCK SPECIAL 3/8 86 0C3043 2 GASKET INTAKE PORT
30 0A2311 2 SCREW SWAGE 1/4-20 X 1 Z/YC 87 0D8836 1 MANIFOLD, INTAKE RV
31 070185B 1 OIL FILTER 88 049821 4 SCREW SHC M8-1.25 X 30 G12.9
32 0A8584 1 SWITCH OIL PRESSURE HOBBS 89 070008 4 WASHER FLAT M8 SS
33 0A5360 1 SUPPORT OIL FLTR,FLARE 90 070006 4 WASHER LOCK M8 SS
34 043182 2 WASHER LOCK M3 91 035461 2 BARBED STR 1/4NPT X 3/8
35 0C1085 2 SCREW PPHM M3-0.5 X 8 92 0F6301 4 CLAMP, HOSE OETIKER 16.5mm
36 0E1497 1 SWITCH, OIL HIGH TEMP (GASOLINE ONLY) 93 0C9806 2 HOSE,3/8"IDX6"L 300F
075281 1 SWITCH, OIL HIGH TEMP (LP ONLY) 94 0C3026 1 COOLER, OIL
37 0D9399 1 ASSEMBLY, GOVERNOR LEVER 95 0D9683A 1 DUCT, OIL CLR RV SPCC
38 0D9513 1 SPRING, GOV.(5.5 KW & 5.0 KW-50HZ ONLY) 96 0C9764 4 PLASTITE,1/4-15 X %
0E1498 1 SPRING, GOV.(6.5/7.5 KW & 7.0 KW-50HZ 97 036933 1 SCREW PPHM #10-32 X 3/8
ONLY) 98 0E0246 1 SCREW HHTT #4-40 X %
39 0D1366 2 BUSHING, GOVERNOR ROD 99 0D939%4 1 PLATE, THROTTLE
40 0D9395 1 ROD, GOVERNOR 100 022152 1 WASHER LOCK #10
41 077075 1 BOOT CHOKE SOLENOID (GASOLINE ONLY) 101 022158 1 NUT HEX #10-32 STEEL
42 0A7094 2 RHMS 4-40 X 1/4 SEMS (GASOLINE ONLY) 102 043116 2 SCREW HHC M6-1.0 X 12 G8.8
43 0D8590 1 ASSY, BI-METAL/HEATER (GASOLINE ONLY) 103 049811 4 WASHER FLAT M6
44 0D8591 1 SOLENOID, CHOKE (GASOLINE ONLY) 104 047411 2 SCREW HHC M6-1.0 X 16 G8.8
45 045770 1 SCREW HHC M5-0.8 X 10 G8.8 105 0668498 2 SCREW HHTT M5-0.8 X 8 BP
46 049226 1 WASHER LOCK M5 106 057822 2 CLAMP HOSE #8 .53 - 1.00 (LP ONLY)
47 051713 1 WASHER FLAT M5 107 074994 225 FT. HOSE 112 ID (LP ONLY)
48 0D9402 1 LINKAGE, CHOKE (GASOLINE ONLY) 108 075476 1 SCREW PPHM M4-0.7 X 16 (GASOLINE ONLY)
49 077091 1 COTTER PIN (GASOLINE ONLY) 109 082121A 1 CLIP-J VINYL COAT .375 ID (GASOLINE ONLY)
50 082025 1 NUT LOCK HEX M5-0.8 SS NYL INS 110 038150 1 WASHER FLAT #8 (GASOLINE ONLY)
51 0E1247 1 ASSEMBLY, GOV. ADJUSTMENT 11 022264 1 WASHER LOCK #8 (GASOLINE ONLY)
52 055173 2 SCREW HHC M8-1.25 X 20 G10.9 112 051715 1 NUT HEX M4-0.7 G8 YC (GASOLINE ONLY)
53 022129 2 WASHER LOCK M8-5/16 113 0D6029 2 SCREW HHTT M6-1.0 X 16 YC
54 022145 2 WASHER FLAT 5/16-M8 ZINC 114 055934D 1 CLAMP VINYL 1.06 X .406 (LP ONLY)
55 0D9403 1 LINKAGE CHOKE BELLCRANK/CARB 115 022473 1 WASHER FLAT 1/4-M6 (LP ONLY)
56 0E1246 1 ASSEM., CHOKE BRACKET (GASOLINE 116 090388 1 SCREW HHTT M6-1.0 X 12 (LP ONLY)
ONLY) 117 0E3200 1 CLAMP VINYL .437" X .281"
0D9400 1 BRACKET, CHOKE (LP ONLY)

Generac® Power Systems, Inc. 45



\?@PARTEISTS Section 9 — Exploded Views and Parts Lists

@ — QUIETPACT 50 and 70 Recreational Vehicle Generators
(@ 760 V-Twin Engine - Drawing No. OF1997

23
=
il
WL

43

42

46 Generac® Power Systems;, Inc.



Section 9 — Exploded Views and Parts Lists

ITEM _PART NO. QTY.

QUIETPACT 50 and 70 Recreational Vehicle Generators

PARTS
% LISTS

760 V-Twin Engine - Drawing No. OF1997 (@

DESCRIPTION

ITEM PART NO. QTY.

DESCRIPTION

O N O~ W =

—_ —a g
B WD 2 O ©

15A
15B
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32

0C5730A
0E9843
090388
0C5372
0C3005
0E3372A
0D8067A
0C2981C
071983
0E2985
021533
0E1466
0D4041
0C2983
0C2985A
0C29858
0D4042
0A7811
0C2977
0C5943
0E4356A
0E3222
0C2978
093873
021374
0C2994
0C2997
0C2995
0C2996
0C3011
0C3009
0C3010
050873A

1
1
6
1
1
1
1
1
4
2
2
2
1
1
2
1
1
1
1
1
1
2
2
3
3
1
1
1
1
2
2
2
1

ASSEMBLY, CRANKCASE RV
SEAL, 38 I.D. CRANKCASE
SCREW, HHTT M6-1.0 X 12mm
ASSEMBLY, BREATHER
GASKET, BREATHER COVER
SEPARATOR, OIL BREATHER
ASSEMBLY, HEAD #1

COVER, ROCKER

RETAINER, PISTON PIN 20
PISTON, HC

SET, PISTON RING 90mm

PIN , PISTON

ASSEMBLY, CAMSHAFT & GEAR
SHAFT, GOVERNOR

ROLLER BEARING, GOVERNOR PLATE
ROLLER BEARING, GOVERNOR
ASSEMBLY, GOVERNOR GEAR
SPOOL, GOVERNOR MACHINED
GASKET, CRANK CASE

SEAL, OIL PASSAGE
ASSEMBLY, CRANKSHAFT
ASSEMBLY, CONNECTING ROD
GASKET, HEAD

WASHER, LOCK RIB M6
SCREW, SHC M6-1.0 X 30mm
SCREEN, OIL PICKUP

COVER, GEROTOR

GEROTOR, INNER

GEROTOR, OUTER

COVER, OIL RELIEF

SPRING, OIL RELIEF

BALL, 1/2D OIL RELIEF

1/4" NPT PIPE PLUG

33
34
35
36
37
38
39
40

41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64

0C2991
0D1667A
0C2988
0C2992
0C5732
0C2993
0E9842
0D9756

0C3006
080318
0C2982
093064
0C2979
086515
0D2274
0D3867
078672
0C5371
0D3998
0E3273
0D5313
072694
0D6024
0C2976
0D8067B
0C2229
086516
0D9853D
083897
0E9323
022129
061906

2
1
1
1
1
1
1
1

MAERCBDRBRORAPRON = -5

—_
N

PN = BB =

E-RING, GOVERNOR ARM

ARM, GOVERNOR

THRUST WASHER, GOVERNOR
BUSHING, GOVERNOR LOWER
ASSEMBLY, SUMP WITH SLEEVE
SEAL, GOVERNOR SHAFT
SEAL, 42 1.D. CRANKSHAFT
CONNECTOR, 3/8NPT TO INVTD FLR
3/80D

SCREW, HHFC M10-1.5 X 55mm
SCREW HHFC M6-1.0 X 25mm
COVER, ROCKER WITH OIL FILL
ASSEMBLY, OIL FILL CAP
GASKET, VALVE COVER
KEEPER, VALVE SPRING
RETAINER, VALVE SPRING
SPRING, VALVE

SEAL, VALVE STEM D7
WASHER, VALVE SPRING

NUT HEX M8-1.0 G8

SCREEN CRANKCASE BREATHER
ROCKER ARM

STUD, ROCKER ARM PIVOT
PLATE, PUSH ROD GUIDE
SCREW HHFC M8-1.25 X 65mm
ASSEMBLY, HEAD #2

VALVE, INTAKE

VALVE, EXHAUST

PUSHROD 147

TAPPET, SOLID

STARTER

WASHER LOCK M8

SCREW, HHC M8-1.25 X 85mm

Generac® Power Systems, Inc. 47





